Oil pump & kickstart spares & parts for Triumph 1960-69 200cc Terrier & Tiger Cub Models

Oil Pump

Key

Part Number

Description

Per

Models

1

70-3393

Oil pump assembly 1 1960-61 All (prior to engine no. 69157)

1

70-4208

Oil pump assembly 1 1960-61 All (from engine no. 69157)

1

70-4402

Oil pump – cast body 1 1962-66 All (not T20SM & T20B)

1

70-6486

Oil pump assembly 1 1965-68 T20SM & T20SH, 1966-69 T20B

2

70-3409

Pump body 1 1960-61 All (prior to engine no. 69157)

2

70-4209

Oil pump body only 1 1960-61 All (from engine no. 69157)

2

70-4403

Pump body 1 1962-66 All (not T20SM & T20B)

2

70-5909

Pump body 1 1965-68 T20SM & T20SH

3

S70-4

Ball bearing, 3/16 2 1960-69 All

4

70-3191

Spring 2 1960-61 All

4

70-4404

Oil pump spring 2 1962-69 All

5

70-4212

Plug 2 1960-69 All

6

70-3410

Feed plunger 1 1960-61 All (prior to engine no. 69157)

6

70-4210

Feed plunger 2 1960-61 All (from engine no. 69157), 1962-66 All (not T20SM & T20B)

7

70-3194

Scavenge plunger 1 1960-61 All (prior to engine no. 69157)

7

70-4211

Scavenge plunger 1 1960-61 All (from engine no. 69157), 1962-66 All (not T20SM & T20B)

8

70-3195

Connecting rod 1 1960-66 All (not T20SM & T20B)

9

70-3412

Pin, roller to arm 1 1960-66 All (not T20SM & T20B)

10

70-3413

Circlip 1 1960-66 All (not T20SM & T20B)

11

57-1124

Ball bearing 5/32 2 1960-66 All (not T20SM & T20B)

12

70-3191

Spring 2 1960-61 All

12

70-4404

Oil pump spring 2 1962-66 All (not T20SM & T20B)

13

70-3188

Gasket, oil pump 1 1960-69 All

14

GS299

Washer 2 1960-69 All

15

70-3197

Oil pump bolt 2 1960-69 All

16

57-1164

Gear lever 1 1960-69 All

17

82-1369

Bolt, carrier attachment 1/4 CEI26 x 5/8 1 1960-69 All

18

57-0449

Gear lever or stand rubber – “Triumph” 1 1960-69 All

19

57-1230

Kickstarter assembly 1 1960-61 All

19

57-1679

Kickstarter assembly 1 1962-69 All

20

57-1166

Crank 1 1960-61 All

20

57-1680

Kickstarter crank only (non splined) 1 1962-69 All

21

57-1167

Kickstart pedal spring 1 1960-69 All

22

S70-3

Ball bearing, 1/4 1 1960-69 All

23

57-1168

Pedal 1 1960-66 All (not T20SM & T20B)

23

57-2070

Pedal 1 1965-68 T20SM & T20SH, 1966-69 T20B

24

57-1169

Folding kickstart pivot bolt 1 1960-69 All

25

82-1814

Kickstart rubber, “Triumph”, closed end 1 1960-69 All

25

82-5468

Rubber A 1965-66 T20, T20SS & T20SH (sports models)

26

57-1222

Cotter pin 1 1962-69 All

26

S52-1

Cotter pin c/w nut and washer 1 1960-61 All

27

57-1162

Kickstart return spring 1 1960-69 All

28

57-1163

Kickstart anchor plate 1 1960-69 All

29

57-1997

Kickstart carrier 1 1965-66 T20SS & T20SH

30

57-2008

Kickstart crank 1 1965-66 T20SS & T20SH

31

57-2001

Bolt, kickstart pivot 1 1965-66 T20SS & T20SH

32

57-2002

Spring 1 1965-66 T20SS & T20SH

33

DS57

Bolt, 1/4x 1/2, dome head 1 1965-66 T20SS & T20SH

34

S25-13

Washer, 1/4 1 1965-66 T20SS & T20SH

35

37-1058

5/16 locking nut 1 1965-66 T20SS & T20SH

36

70-3446

Washer, Engine mount rear 1 1965-66 T20SS & T20SH

37

70-5910

Feed plunger 2 1965-68 T20SM & T20SH

38

70-5911

Scavenge plunger 1 1965-68 T20SM & T20SH

39

70-5912

Drive block 1 1965-68 T20SM & T20SH, 1966-69 T20B

40

70-6474

Circlip 1 1965-68 T20SM & T20SH, 1966-69 T20B
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk